WL

okota

FA SYSTEM & AIR TOOLS

I7H45
( MODELS (YES.No.) TOOL No. )
HSA-4A (03) 1901 0000 0300
HSA-5A (00) 1910 0000 0000

WEfm=
No. 2 % BE|l SMmES ||No B % BE| WMmES
1 [XAYMLRT1CP Tset| 1106 0101 01 99 | 147 C-/SyF> (30x34.5x0.1)| 1 |8010 1142 00 00
M7+ CP 1set[1106 0101 01 98] [15%]C-/Sw¥> (30x34.5x0.2) | 1 8010 1135 00 00
(@) AOY MLIRT 1 [1122 0101 00 00f [16*[C-/¥y > (30x34.5x0.3)| 1 8010 1136 00 00
(b) ROV RILT w2 1 11106 0104 01 00| [ 17 [RXPUYTHvVvT 1 [1106 0618 00 00
(c) EY (2.5x6)| 1 [8051 1072 00 00| | 18 [/S\y kP& TFHCP Iset [ 1901 0657 00 99
(d) 2By MLNLT 1 (1106 0108 01 00 (@) I\y v 75 TF5 1 1
(e) EYV (3x18)| 1 [8051 1104 0000 (b) VT4 =7V (155x0.7)| 1 [8030 1017 00 00
(f) A7V (2.5x10)| 2 |8020 1001 00 00
(9) E~AF (3x13)| 2 [8051 2018 00 00 HSA-4A FRENEm
(h) 2Oy MUY RIL 1 1112201020000 [ 19 [H>Tr>P/8y K 90 1 (9310 1012 00 00
() 2=AHILRTYVY (6x18x10)| 1 8020 3003 00 00| | 20 [/kvhTSVY 1 11901 0658 00 00
R—AY31/VKCP Iset | 1106 0113 00 99 YyFIaAUh 1 19690 0002 00 00
E () IR—=R¥31>hk 1106 0113 00 00 IN—=L>F (6x130)| 1 |8100 1002 0000
1

(RPEEPIYPZ

1105 0116 00 00

ANFHIOVLYVF (H10)

9610 1009 00 00

» | | —

QY a22vxenxen

(e) ¥—

(3.5x36)

8060 1027 00 00

2 |H/\FRT+<CP Iset| 1106 0512 00 99
(@) A/INFIRT o 1 [1106 0512 0000 HSA-4A 5l B
(b) /R—JL (4mm) | 5 |9150 1005 00 00 RA—JLA/—=CP Iset [ 1901 0662 00 99
(c) AINFINLT 1 {1106 0505 00 00 (@) IRA—JLA/IN— 1 X
(d) AN\FOv R 1 [1106 0511 0000 (b) 7NAyATFRIL MM6x22) | 1 {8070 3035 00 00
(e) RZUV T (54x15)| 1 [8020 1033 0000 () AZUYT Ty (M6)| 1 9200 3006 00 00
(f) 7¥vARFvh 2 | 1105 0503 00 00 (AAFHFIVFvE  (M6)| 1 [9500 1005 00 01
¥RV YRTyI ¥ (M3)| 1 |9220 1019 00 00
4 |£E—%CP Tset [ 1118 0305 02 99 HSA-bA A& m
(@ NPV T HIN—= 1 1111803250000 | 1" [REOYNLIRTvCP Iset[ 1910 0101 00 99
7vIXTL—hCP Tset [ 1118 0303 02 99 A0y MLIRT1CP (1) Iset [ 1910 0101 00 69
E (b) 7wIXTL—h 1 [1118 0303 02 00 (a) ROy MLIRT 1 {1910 0101 00 00
(c) R=ILRFU>5"(699Z7) | 1 |9100 5006 00 00 (o) RBYNILT Yy a 1 [1106 0104 0100
JUVECP Iset| 1118 0304 00 99 (c)EYV (2.5x6)| 1 |8051 1072 0000
E (d)y>Uvs 1 ¥ 1
(e) AZUVTEY (2x6) | 1 9250 1011 00 00 HSA-5A FEENE R
(f) A—% 1 11118030501 00 [19'[ B> Tr>P/8y K 100 1 {9310 2001 00 00
(Q) N1 4 121330306 0000] |20 [/SyhTZvy 1 {1901 0658 00 00
(hyB—=r7L—*hk 1 [1118 0307 01 00 FyFIaA vk 119690 0002 00 00
(i) M=ILRFZU>(638MC2)| 1 [9102 3004 00 00 IN—=L>F (6x130)| 1 |8100 1002 00 00
5 [A—49RNLFY 1 (1901 0315 00 00 ANFHIVLYF (H10)| 1 19610 1009 00 00
6 |¥— (3x3x10)| 1 [8060 1011 0000
7*[C-/ty ¥y (22x27x0.1) | 1 8010 1087 00 00 HSA-BA FhlEm
8%|C-/\wF> (22x27x0.2)| 1 [8010 1085 00 00 RA—JLA/\—CP Iset [ 1910 0662 00 99
9*|C-/\yF> (22x27x0.3)| 1 [8010 1086 00 00 (@) IR1—JLA/— 1 % 1
10 | E=%7—XCP Iset| 1901 0011 03 99 (b) 7NAyNAFFRIL MM6x22) | 1 {8070 3035 00 00
(@ E=%7—X 1 [1901 0011 03 00 () AZUYT Ty (M6)| 1 9200 3006 00 00
(b) Vv hFZ2 (GM1/8-28)| 1 |8210 2001 00 00 (d)ANFHTIVFvh  (M6)| 1 9500 1005 00 01
11 [ RFPUYTTyIw 1 (1901 0619 00 00
12 [IR=ILIRFUVT (635)| 1 [9100 1011 0000
13 [ XA vTKCP Iset [ 1901 0614 02 99
(@) X1 v7 b 1 [1901 0614 02 00
(B) XA+ TRARNLFY | 1 {1901 0615 00 00
(c) F¥— (3x3x6) | 1 |8060 1009 00 00
(d) R=ILRFZU>16202Z2) | 1 [9100 4006 00 00
|

KENDERIFERMTIEHALREF A LR (T)DCP(AYTY—R) TIEX T I,
K*ENDERISERURWVGEEHDET,
WHIDOZ@mISFNZ NN ZERLTT I,

190103-P1204



000
長方形

000
長方形

000
Typewriter
2

000
Typewriter
1

000
長方形

000
Typewriter
※　↑


okota

FA SYSTEM & AIR TOOLS

AIR SANDER

( MODELS (YES.No.)

TOOL No.

N

BParts List

HSA-4A (03)

1901 0000 0300

HSA-5A (00)

1910 0000 0000

BExploded View

YOKOTA INDUSTRIAL CO.LTD.

No. Name of Parts gg{ Parts No. No. Name of Parts Eg{ Parts No.
1 | Throttle Body Assy. Tset| 1106 0101 01 99| | 14*| C-Packing (30x345x0.1)| 1 [8010 1142 00 00
Body Assy. 1set| 1106 0101 01 98] | 15% C-Packing (30x34.5x0.2) | 1 18010 1135 0000
(a) Throttle Body 1 {1122 0101 00 00 | 16* C-Packing (30x345x0.3)| 1 |8010 1136 00 00
(b) Throttle Bushing 1 (1106 0104 01 00| 17 |Bearing Cap 1 1106 0618 00 00
(c) Pin (2.5x6)| 1 |8051 1072 00 00| | 18 | Pat Adapter Assy. Tset [ 1901 0657 00 99
(d) Throttle Valve 1 11106 0108 01 00 (a) Pat Adapter 1 1
(e) Pin (3x18)| 1 (8051 1104 00 00 (b) Retaining Ring(155x0.7)| 1 |8030 1017 00 00
(f) Spring (2.5x10)| 2 {8020 1001 00 00
(g) Pin AF (3x13)| 2 |8051 2018 00 00 Standard Accessories for HSA-4A
(h) Throttle Handle 1 11122 0102 00001 | 19 | Sanding Pad 90 1 19310 1012 00 00
(j) Conical Spring (6x18x10)| 1 |8020 3003 00 00| | 20 |Pat Flange 1 11901 0658 00 00
Hose Joint Assy. Tset[ 1106 0113 00 99| | ¥% | Touch Joint 1 19690 0002 00 00
E (j) Hose Joint 1 {1106 0113 00 00| | ¥¢ |Hose Nipple Assy. (XA-352) | 1set|8110 1004 00 99
(k) Joint Ring 1 (1105 0116 00 00 Bar Wrench (6x130)| 1 |8100 1002 00 00
2 | Governor Body Assy. Tset[ 1106 0512 00 99 Hex. Wrench (H10)| 1 [9610 1009 00 00
(a) Governor Body 1 11106 0512 00 00
(b) Ball (4mm)| 5 [9150 1005 00 00 Optional Parts for HSA-4A
(c) Governor Valve 1 11106 0505 00 00 Wheel Cover Assy. Tset {1901 0662 00 99
(d) Governor Rod 1 11106 0511 00 00 (a) Wheel Cover ] X !
(e) Spring (5.4x15)| 1 {8020 1033 00 00 (b) Hexagon Socket Bolt(M6x22) | 1 {8070 3035 00 00
(f) Adjust Nut 2 | 1105 0503 00 00 (c) Spring Washer ~ (M6)| 1 |9200 3006 00 00
3*| Polished Washer (M3)| 1 {9220 1019 00 00 (d) Hexagon Nut (M6)| 1 {9500 1005 0001
4 | Motor Assy. Tset| 1118 0305 02 99
(a) Bearing Cover 1 11118 0325 00 00 Parts for HSA-5A
Upper Plate Assy. Tset[1118 0303 02 99| | 1' | Throttle Body Assy. Tset {1910 0101 00 99
E (b) Upper Plate 1 11118 0303 02 00 Throttle Body (1) Assy. Tset {1910 0101 00 69
(c) Ball Bearing (699Z7)| 1 [9100 5006 00 00 (a) Throttle Body 1 11910 0101 00 00
Cylinder Assy. Tset| 1118 0304 00 99 (b) Throttle Bushing 1 11106 0104 0100
E (d) Cylinder ] x 1 (c) Pin (2.5x6)| 1 |8051 1072 00 00
(e) Spring Pin (2x6)| 1 19250 1011 00 00
(f) Rotor 1 11118 0305 01 00 Standard Accessories for HSA-5A
(g) Vane 4 12133 0306 00 00] | 19| Sanding Pad 100 1 19310 2001 00 00
(h) Lower Plate 1 |1118 0307 01 00| | 20 | Pat Flange 1 (1901 0658 00 00
(i) Ball Bearing (638MC2)| 1 [9102 3004 00 00| | ¥¢ | Touch Joint 1 19690 0002 00 00
5 |Rotor Bevel Gear 1 {1901 031500 00| | ¥¢ |Hose Nipple Assy. (XA-352) | Tset|8110 1004 00 99
6 |Key (3x3x10)| 1 (8060 1011 00 00 Bar Wrench (6x130)| 1 |8100 1002 00 00
7*| C-Packing (22x27x0.1)| 1 |8010 1087 00 00 Hex. Wrench (H10)| 1 [9610 1009 00 00
8*| C-Packing (22x27x0.2)| 1 18010 1085 00 00
9| C-Packing (22x27x0.3)| 1 8010 1086 00 00 Optional Parts for HSA-5A
10 [Motor Case Assy. Tset {1901 0011 03 99 Wheel Cover Assy. Tset [ 1910 0662 00 99
(a) Motor Case 1 11901 0011 03 00 (a) Wheel Cover ] X 1
(b) Socket Plug (GM 1/8-28)| 1 |8210 2001 00 00 (b) Hexagon Socket Bolt(M6x22)| 1 |8070 3035 00 00
11 | Bearing Washer 1 11901 0619 00 00 (c) Spring Washer (M6)| 1 {9200 3006 00 00
12 | Ball Bearing (635)| 1 |9100 1011 00 00 (d) Hexagon Nut (M&)| 1 [9500 1005 00 01
13 |Main Shaft Assy. Tset| 1901 0614 02 99
(a) Main Shaft 1 (1901 0614 02 00
(b) Main Shaft Bevel Gear | 1 |1901 0615 00 00
(c) Key (3x3x6)| 1 [8060 1009 00 00
(d)Ball Bearing (6202Z)| 1 |9100 4006 00 00
(e) Key (3.5x36)| 1 [8060 1027 00 00

The part “*%” can not be supplied individually.
So please order it as a unit of assembly shown by arrow mark( 7).
% Marked parts may not be used, in some case.
YeMarked parts; use one of them.

190103-P1204



000
長方形

000
長方形

000
Typewriter
1

000
Typewriter
2

000
長方形

000
Typewriter
※　↑


